CREALITY

3D Printer User Manual
SDITENH{FE A ixBB B

(_Sermoon D1 DIY )







Content Ez

Dear Consumers,

Thank you for choosing our products. For the best experience, please read the
instructions before operating the Printer. Our teams will always be ready to render you
the best services. Please contact us by phone number or e-mail address provided at
the end when you encounter any problem with the Printer.

For a better experience in using our product, you can also learn how to use the Printer
in the following ways:

View the accompanied instructions and videos in the storage card.

Visit our official website www.creality.com to find relevant software/hardware
information, contact details and operation and maintenance instructions.

LRI =R

SR E R SR = R R N T A B, B ETEER 2 B F AR
B, H PRI BRI TR,

BB = FAIPARTZ A & N TR MR RIAR S  FE AR PRI IBE (AR, 1508
BB PR MY BIE. S S A THITI R,

AT TR BRI IR f, EIERT LM LT A IREUS & IR (ERIIR
REEFRLER (R A] LUETZAE R AR BB X (R AR I BA R AT
BIAR =B W www.cxsw3d.com (EEJLEMHEIAR = B W FHABREEM BXR S 2.
RERIFOIRERAFER) .

o) (=

Notes
{ERIH

Equipment introduction

REBN
Spare parts
THER

Assemble the 3D Printer

{RE3DFTEN,

Use the 3D Printer

fEFISDFTENL

Start printing
BRATEN

Wire connection
FRERIR

Trouble shooting
PR



NOTES #maum

1.Do not use the printer any way other than described herein in order to avoid personal injury or property damage.

2.Do not place the printer near any heat source or flammable or explosive objects. We suggest placing it in a well-ventilated, low-dust environment.

3.Do not expose the printer to violent vibration or any unstable environment, as this may cause poor print quality.

4.Before using experimental or exotic filaments, we suggest using standard filaments such as ABS or PLA to calibrate and test the machine.

5.Do not use any other power cable except the one supplied. Always use a grounded three-prong power outlet.

6.Do not touch the nozzle or printing surface during operation as they may be hot. Keep hands away from machine while in use to avoid burns or personal injury.

7.Do not wear gloves or loose clothing when operating the printer. Such cloths may become tangled in the printers moving parts leading to burns, possible bodily injury, or printer damage.
8.When cleaning debris from the printer hotend, always use the provided tools. Do not touch the nozzle directly when heated. This can cause personal injury.

9.Clean the printer frequently. Always turn the power off when cleaning, and wipe with a dry cloth to remove dust, adhered printing plastics or any other material off the frame, guide rails, or
wheels . Use glass cleaner or isopropyl alcohol to clean the print surface before every print for consistent results.

10.Children under 10 years of age should not use the printer without supervision.

11.This machine is equipped with a security protection mechanism. Do not manually move the nozzle and printing platform mechanism manually while booting up, otherwise the device will
automatically power off for safety.

12.Users shall comply with related nation and region” s laws, regulations and ethical codes where the equipment or produced prints by it is used, and users of our product shall not use
aforesaid products to print any end-use products,objects,parts or components or any other physical prints that violate the national or regional laws, regulations and ethical codes where herein
referred product and produced prints by it is located.

LB R HERRARBTRE RN T ERER AN, BRERNTINSHEMM 7K,

2 BB ANBEEZ RS IR RS RME, BR AR EE BN, FIR D EHIFRR;

3VBERHTEMR BTEIREIER A S E MR ERIFER, MR MFTENNFTENRE;

4BV SHEEAEM, LIRS ABT i Sk RN 28 1RT 5

S5VBIERES P EAEM REREAE, BRAANNHHEIRE, BIREAFIEET T A AN = FLIEE;

6. IF/DFEFTENHL TAERSIZARIGIE LUK ALK, BT LE ISR 215, ERASHE;

TOBDEREN SRS FENESY), U R shE N A S B EM BN EMTIEIGE;

8\ TEFTENSEEEE MBI FIBBCA R R BB TRRKBEL LRFEMBET S, BENEIERAFAREEL, U HIlZ 5,

O\ BT AR, EEITEATERIRR T, BT AXTEMNENE EE, BEREFIREERFTENM AL S LIS,

10. FHRAEI05 LU LE, BDERE AR BENER MERAN, URERASHE;

1L AHIRE BRG], BZEFTURS N FopREB SHBEK R ATENF 1, DR E S B 5l B RAVR,

12, (A ENETIREFT ™ RS IRE TR E R MM AR OEM, 18T ETE, A EAR S~ R NABREET N~ RS IRE AR E K.
HEERR I ER AR REA o

N e e e e e e e e e e e e e e e e e e e e e = =



Equipment Introduction

NN
REEN

1 Corrugated pipe A&

2 Profile cover &tz

3 Printing platform $TEIE &
4 Leveling nut A2

5 Front door #iil’]

6 Display screen £ R5

7 Filament guide support ##1 R Mm% 52
8 Filament detecting kit Br¥Ha A4

W

9 Spool holder KIZE R} &
10 Storage card slot ZfiE= &
11 Nozzle kit BkEH

12 Power supply Bi&



Equipment Parameters

RESH

Basic Parameters E42%§
Model | 45 Sermoon D1

Printing Size | RREYR < 280*260*310mm
Molding Tech | pREUEEA FDM
Nozzle Number | B3k # = 1

Slice Thickness | TIFRE

0.1mm-0.4mm

Nozzle Diameter | BIEERE

Standard 0.4mm | 47EC0.4mm

Precision | {TENFEE +0.1mm
Fliament | TENAA 4} PLA
File Format | Y15 32451828 STL/OBJ/AMF

File Transfer | fTENA =,

USB/Storage card | BX# Sk 77 iR At

Slice Software | AIFRAYIF EF

Creality Slicer/Cura/Repetier-Host/Simplify3D

Rated Voltage | BNE EBIE

Input| %1X\:AC100-240V 50/60Hz Output|#it:DC 24V

Total Power | S ThEE

350w

Bed Temp | AR =RE <100°C
Nozzle Temp | B RS EE <260°C
Resume Print | B EB4ET Yes| B

Daul Z-Axis | X Z%h Yes| &

Language| B3

Chinese/English | #p/5%

Operating System | EBRURIER S

Windows XP/Vista//7/8/10 MAC/Linux

Printing Speed | TENRFE

<180mm/s,Normal|IE& 4 30-60mm/s




Parts List =sus

© Top frame | THEBIER x 1 © Baseframe | KEE x 1 © Toolbox | TAE X1 O Filament | ## x 1

@ rrinting platform x 1 © T-typescrewrod | TRIZHF x 2 © rrofile | Bt x4 © 2040 profile | 20408244 x 2
ENTER

(&

(7

Back baffle x 1 Right baffle x 1 Left baffle x 1 Front door x 2
e HEHEIR @ LR @ TSR @ #il

Tips: The above accessories are for reference only, please refer to the physical accessories! FE: U EERHRESE, BULY !



-
V7 Hex keys, Wrench X 1
@ Filament guide supportxl Rackx 1 m Spool & Nuts x 1 : '
s @ Mm% @ KR @ KEREEES l (! @ f";;;‘;‘;;dkz‘;r
Cable ties x12 Spadex 1 / Nozzle cleaner x 1 Open-ended wrench x 1
/ 1L Bam © 0 st D Pernms
Storage card & Card Diagonal pliersx 1 Power cable x 1 Spare nozzle x 1
[} @ e 4 @ i D0 [ = O e
D FiERMIRREE
@ Grease x1 @ M6 socker spanner x 1 @ M6*35hexagon flat round @ M4*8hexagon flat round
R M6ERRF head screw x 8 head screw x 24
M6*3575 A FE kiR 22 M4*8 N7 A TFE KR 2
M4"14 Hexagon round head M4*8 Socket cap M6 Flat washers x8 M4*6hexagon flat round M4*14 Hexagon flag
\ serews x4 ) N < screw x 8 —r M6F 5 head screw x 2 round head screws x4
Q) M4*1aRAAERLEZ M4* 8 7S ALk iR 22 M4*6 7 T EI KL M4* 14P97< F Bk
[ ¥%%

@ M5*8 hexagon flat round Profile cover x 8 Consumable conduit x1 PTFE Tubing(Spare Part) @ Crepe Paper x 1
head screw x 2 A& HMSE x 1 SARE (BR) @ EACis
M5*8MA7< i FEIKERET

J

Tips: The above accessories are for reference only, please refer to the physical accessories!

ER M ERHUESE, BT !



Install Profile sz

Take out the components for the bottom, take apart the frame lid and then install the four section bars.Install based on the position of the digital tag

and the direction of the arrow, use a No. 3 wrench to tighten the M6*35 hexagon socket head screws and M6 flat washers from the base to fix the four

profiles.

ERHIRERAM, ZERIUREM, RBEMBFAAEMENF AL OREK, A3SIRFEME*35W /AT EKIZLN EMETRMEER HITE, EEMREAM,

EH

Profile | B4 x 4

Allen wrench x 1

RANBIRF

o«

M6*35hexagon flat round
head screw x 4
M6* 3575 f T B kiR 22

M6 Flat washers x4
M6

0

(4)
!

Please pay attention to distinguish four kinds of profiles:
Profile 1: 3 fixed plates installed on the left;

Profile 2: 3 fixed plates installed on the right;

Profile 3: 3 fixed plates installed on the left and right
respectively (symmetric);

Profile 4: 3 fixed plates installed on the left and right
respectively (asymmetric);

BHEE XD ORI

BT AR T ST EIER
Btt2: AMZE T 3TEER
B3 EAMMETEER (FFR)
Bta: EAMMETEER (TR



Install 2040 Profile zio040844

Install the 2040 profile with four M4*14 hexagon socket head cap screws are used to;
FRAEIMA* 1 AN FB [EIFE K IR 22 8 22 2040884 ;

@

M4*14 Hexagon round head screws x4

M4* 1475 Ak iR 22

2040 profile | 20408444 x 2

Take the first step FiZE—H4AH



3 Install the Printing Platform zzirewast

Insert the printing platform into the component installed in the second step;
PEFTENFE iR D R IFRA L

After installation, please check the tightness
between v—wheel and profile to avoid idling

of v—wheel.
KIFEERESVRSEMIMNERE, BRLIlV
RIS,

Printing platform | TENFEA x 1




Install the T-type Screw Rod wsrmuir
Install the T—type screw rod and tighten the screw between the T-type screw rod and coupling.
ZRMOPE TR, BTRLT SRR MNIRLITE,

T-type screw rod | TEIZ24F




5 Install the Top Frame and Filament Guide Support wzmmiEemnzrsmse

1. Install the filament guide support with M4*6 screws as shown in this figure; 2. Install and orientate the top frame, Using M6*35 screws
and M6 flat gaskets to orientate the four profiles and top frame; 3. Use the M4*14 flat round head screw to lock the 2 profiles on left and
right according the circle icon position.

1. REFEMSETER, BMACELRERIBERRLF, 2. REMEMINEMEZR, BM6*351RLFIMETREMARE STRERMEL
3. BRAMAXTATEKIBLIZ R E NI E SR EAMREM .,

@ Filament guide support x 1
FEMSE®SR

—

M6*35hexagon flat round
@ head screw x4
M6* 3575 T E Sk 8 2

@ M6 Flat washers x 4
M6FEx4

—

M4*14 hexagon flat round
@ head screw x4
M4* 1475 F P RK R L

—

@ M4*6hexagon flat round
head screw x 2

M4* 67 E kIR




6 Wire Connection &z
Connect all wires by color and marking(as shown in the figure)

BETALREEE. SimEEy (WEMR)

Caution

Select the correct input voltage to match your local mains
(AC100-240V)

Damage can occur if voltage is set incorrectly.

R
5

N

R ERH B ENLREOAEE (AC100-240)
0 0X0KXS . iy " " -
RS INBEEIGERER, P 7.

Do not connect or disconnect the cables
when the machine is powered on.
S 2B A, 157 B S T T AR

x1

=7

IHEEE

MEEEE

I
x

x 1

x1

x1

<=HLE= :

x1

6

XT




7 Arrange the Wiring Harness =m=4%
According to the real demand, tie the wire harness well with ribbon (as shown in the picture).

IRIESERRTE SR, BERMBILFILY (MEFMR)

_

Cabletiesx 6
L




8 Install the Left Daffle
LRIHER . . .
Before installing, remove the protective
film on the door.
L&A, B IR ERRIFR.

Left baffle x 1
AR

&

M4*8hexagon flat round
head screw x8 &
M4*8 N7 A FE kiR L




Install the Back Baffle
TREHE R

Before installing, remove the protective
film on the door.
T&RA, 1B IR ERRIFR.

e Back baffle x 1
HHEER

&

@ M4*8hexagon flat round
head screw x 8
M4*8 A7 TRk IR




Install the Right Baffle and Filament Tube wzitxie, Atz

1. Before installing the right dam-board, use 2 M5*8 screws to fix the rack on the right rear profiles and takie the barrel through the rack,
tighten the screw to fix the barrel; 2. As shown in this figure, lock tight 8 M4*8 screws and install the dam-board on the right.

1. RERAHERED, BAA2AMSSRLEENEAGHEME L, BENEFINR, ITRRE, BENE;
2. WEFR, $ESTMA*BIRL R RIFHILR.,

Before installing, remove the protective
film on the door.
TR, EHE TIRFERRIPE,

Q05

Right baffle x 1 @) Spool & Nuts x 1

AR EEMEERS
M4*8hexagon flat round

head screw x 8

M4*8 A7 TRk IR 2L

&

M5*8 hexagon flat round
head screw x 2
M5*8P75 TR K25 T




11

Install the Front Door

o

LA

Frontdoor x 2
il

—

M4*8 Socket cap
screw x 8

M4*8 R7NFIM kIR 22




Install the Profile Cover and Power Cable

LRV ENBIRES

D

@ Power cable x 1
IR

® S-> i
| < he

© F--» =

*4

Profile cover x 8
BME

J
[

Xe

®%q--»

J
[

(—-E@
Rk




Bed Leveling #EEa
13 g

For the first leveling :Set the Z—axis — move down 10mm — remove the motor ;

YR T IR BRI ZH0—m) TR 10mm—fREREBAL;

CREALITY

Refuel

Refuel

ENTY =
F ]
Motor Control language

END)
<

language Printerinfo

Printer info

CREALITY

C0 10mm Imm 0.1mm @

el N )
— s
oo &

Note: The Ul information is only for reference, the actual Ul may be different.
AR RENESE, LRIV,



14 Bed Leveling #A¥Fa
Press the printing platform to the bottom— move up 10mm in Z-axis — return the motor to zero.
FFBITENF A ERIRS—FIREZ4HE L1 0mm—BHES;

CREALITY Setting " ) 1mm 0.1mm

é

Refuel

Motor Control language Printer info

CREALITY on g il ) Imm 0.1mm

Note: The Ul information is only for reference, the actual Ul may be different.
AR REESE, LRIV,



15

Bed Leveling #¥¥a
“Leveling”—— Aid-leveling and click D/@/Q/@/®.
BEEX-HENIAT, REHFO/2/Q/@/6),

AUXleveling  CREALITY

— Please click numbers
Refuel DI
(@~-@)to assist in leveling...

Motor Control language Printerinfo

CREALITY @

WREHF (D-C) BITHENEE...

e

Note: The Ul information is only for reference, the actual Ul may be different.
AR RENHESE, REREUAUIE,



Move the nozzle near the top of the leveling screw, twist the screw left or right to make the distance between the nozzle and the
platform is as thick as a piece of A4 paper. Leveling the four corners in order, click @ to verify .whether the gap between the
nozzle and the platform is proper or not.

IR EIR 2L E 5 ML iR, BT FTEN T SIS —E R FRIF LS, BEEL90.1mm (—KAARRERE) .

RINFATE M E, RE0S, WdTaFEERESSE

The nozzle is too far away from the

platform, so the consumables can not
adhere to the platform.

I T & A, M EARMIET A £

= 5

@

Filament are extruded evenly, just sticking
on the platform.
FEMBTHIYS, RIFETE Lo

O

The nozzle is too close to the platform, and

the filament are not extruded enough, even
scraping the platform.

RIS T A AL, M TR R, BERIR T &,

UU||




Use a piece of A4 paper (standard printer paper) to assist with the adjustment, making sure that the nozzle lightly scratches
the paper.Complete the adjustment of the screw on all 4 corners.Repeat above steps 1-2 times if necessary.Keep adjusting
until there is slight resistance on the A4 paper from the nozzle.

FA TR AT A —KAARFEBN AT, (RIS MIGF RETEAALR L P XR BORTER M A L ATIR £ 893815, RETAE B RERIRNA4R
BYRERRZE5R B ISRV ERE /.

2

oLy < =l

=




Preheatin
18 °

IR

NTON

Method 1 FiEL

CREALITY 3D Printer Ready CREALITY CREALITY CREALITY LN

£ £ )

Cooling A0 R&

®

Method 2 F5iE2

CREALITY 3D Printer Ready CREALITY CREALITY EEME  CREALITY

v [s] v e = &
Print Temp Automatic Manual Cooling wE
010G A B O P @0 $ E

CREALITY Set temp CREALITY 2 CREALITY

Nozle preheat i Nozzle preheat: >oling 34 Ao 0-260°C

Nozzle temp: Nozzle temp:

Hot bed preheat: Cooling Hot.bed pehea

Hot-bed temp: Hot.bed temp:

Note: The Ul information is only for reference, the actual Ul may be different.
AR RENESE, LRV,



When you wait for the temperature to rise, hang the filament over the filament holder.
LETRE LN, IBEMETERR L,

_____________________

For smoother printing, the end of the filament should
be placed as shown above.

O Filament | 4t x1 T IRRISE AR STED, FEH RO IS B T A EFT R

\QEUTY

J

<

@ Diagonal pliers x 1
BI5H

J




Load Filament =

Put the filament into the filament detector, pass through the two wheels of the filament guide support, When the temperature reaches at the
target temperature pressing the extruder spring. Insert the filament into the extrude small hole till the nozzle position. When the filament comes
out from the nozzle it means the filament has been loaded syccessfully.

BEMZIMEHONEE, BEIEMSEXRNMEZE, SREAZBNEER, REFLNME, BEMBAFENIEZEREUSE, SETIER
EANEFEMR LB RREM B AR TN,

Please fix the filament tube on the corrugated
pipe with a tie and dress the filament through
the middle of the tube if you need to hoist the
filament under special circumstances 457157
T, BEEEMELR, ERILTEEM SER
EERNE L, BMMNESEFREZFE,

4 7

Tips: How to replace the filament?

1.Cut filament near the Extruder and slowly feed in the new filament to the material tube.

2.After preheating the nozzle, push the filament a little forward and quickly withdraw the filament, and then feed in the new filament.
Tips: SNfa] EHFE?

FiE— ERIEFEALGFEM BN, RN ERRN, BEEMBEENSHE L.

FEZ FUABIESS, BREM R — TG, MR M, BIREMEN.




1 Start Printing [ .
FH&ITED

@ Add Printer

Machine Settings

<
o
i
g
B

Printer Settings Printhead Settings
Q Creality CR-10 XoHidth) X min
O creality CR-10Mini
Q  crealiyy cRe100 ¥ epth) ¥ min
T O Cresliy Creios
O Creality CR105 Pro 2height) Ymax
| O Crealiey CR-1054
Q Creality CR-1055 Build plate shiape UGS
| ® Gely@mn orgnatcenter ||
\ O crealiy CR-20Pro Gantry Height
Q Creality CRa0a0 Heared bed
| @ Creality CR-3040/CR 30405 — Number of Extruder
| O Creality CRoaodn
! Q creaiy cr-s Start G-code End G-code
\ O Creality CRe5080
| | O Crealiycrsoas M201 X500.00 Y500. 00 71000 631 ;Relative positionning
S TEE | @ H203 ¥500.00 Y500.00 710.00| | 61 E-2 F2700 :Retract a bit
| HPNs PHIN N RINON N1 THN | | 61 R 70 2 57400 Tetrant
|

Yy

4

>> Q‘ﬁ] >> Q‘

3. Select language—Next—Select your machine—~>Next—Finish.

A @ T x B i
Creality Creality Slicer X8 Creality Sicer
@ wissnmn .
® ct i FTEIHLE
EEE| | s S
w0 uiews |G . §
—_— ~ crealyan LB E AAABE
Creality CR-10 A
Cratyeners 8 C::Hg(m i X B A FlE
. . o — - Creality CR-100 S H H H
1. Double click to install the software. | REEHR ¢ ) S YEE YHbig 4.0pen Creality 3D slicer - Load (Read file) — Select
O Creality CR-105 Pro 2EE XBAE
. Creality CR-1054 e = i
2.Double click to open the software. | T4 8 Cremity CRASS EITaR o file.
O Creality CR-20 - — i N s N
O Creaiiyycr 20 Pro B e FIFFBIRR =48] F 3R — Load (GRENCM) —IEFE S
8 Creality CR-2020 pi3 T
Creality CR-3040/CR-3040"
Q Crea\ig(R—AnAD Groode itk SR
O Creality CR-5
o ma‘;wmsm FF# G-code £ Gcode
| O CrealiyCRS080 B | oy yeo0.00 500,00 2100.0| | 91 Belative posi tioming
TEMLEH | Creality sermoon 01| 5 & ract o bit \
1 i
1 ]
w =
O =
e =
swmua

3MRERFIE S > Next>EEX AN B —>Next—Finish, SERIRE.



22 Start Printing
FHAFTED

CREALITY orint @«

Selected file

CREALITY «

A s

6.Insert the storage card— Print

— Select the file to be printed.
5.Generate G-code, and save the gcode file to storage card. AT EE— S E TS -
4R G B> REFREFER IR EITENRY SO

File names must be Latin letters or numbers, not Chinese Notes: For details on the software instructions, please refer
characters or other special symbols to the slicing software manual in the memory card!

XHBFNAT FERETF, FEANFHEMTHTS BRI RAHERIRIRIFE, B REERAT A A T



Wiring connection
FERIE L

Card To Interface
FiERREO

Extruder Motor

BrHEiED

Z axis motor
ZiEREO

Y axis motor
YiiERIEO

X axis motor
XihEE O

R67[H W

Controllable fan

TR

w7

csa
[ = ®

VEC DI0 CLK GND

Micro USB Port
Micro USB#1

TERE m m -
my o = -
mmmmae”  ° - ol
n - S
= 2t loe
I ae o0 - -
Fuse W Besr LJsE: = Display interface
L36| —_
Rias GV N G OuT e e BREED
- mEl ] on
! ! ! J J L36( W
< BL_T!
e c57[.t4.9\! —— £ BL-Touch optional port
- R .
P%V"}vl;;ﬁ:n)\pélt . g X - TEEETH mEs BL-Touchi&AaE0

™

Nozzle thermistor

1

Normal fan Hot Bed Nozzle Material X limit Y limit Z limit e
EARE FABR Tk detection|| switch switch switch PR AER
BRHE || XEORML || YERPRGL | ZHBPRMI -
Fx FFx F¥ Bed thermistor

FAPRFERER IR



Trouble shooting

Workflow Fault diagnosis Fault cause Fault handling

1. Wipe Storage-card
N lStorage»card I—‘ 2. Format Sto%age-card —
3. Replace Storage-card

File naming Change the file name to English and
number format

sli 1. Move model position and slice again
ey 2.Using repair software to repair the model

1. Reconnect circuit
haff l—»
ShiEl Gy | 2. Check by substitution

Beyond PR 1. Reconnect circuit
Y |LImItSWItCh | 2. Check by substitution

N I Hotbed |—0| 1. Reconnect circuit

|_
l_
l_
l_
l_
|_
B

Hotbedis

Thedisplay of
heated ornot

tempisnormalornof

Y

Heatthe q L
nozzle N }*eatlngtub4—'| 1. Reconnect circuit

N—>| Thermistorl—*
Slicer\Sync-
ornof hronousbelt
Y
N Filament-pus| | Extrusion
@ orno? N | gearloose

Thenozzleis

edisplay of humidity
heated ornot. o ;

isnormalornof

1. Reconnect circuit and lock the screws of
thermistor

1. Slice again

Dislocation
¥ 2. Adjusting the tension of synchronous belt

1. Secure the screw on the top of the ext-
ursion gear

Y N
8 he Emotol efilamentis
Finish )N E e Y Others

N Filament 1. Remove surface defects of filaments
2. Replace the filament

N | E motor 1. Reconnect circuit
| 2. Check by substitution

Process
result

Result feedback

Problem solved

Component damage, replace
continuously

Unknown malfunction, please
contact the after-sales




R

TERE RIS PR RE

dets:d

iR

1B
2 AW ER
3. B

=X
e ________4 Xt F———»

1. X BB RXBFER

L L

g R fER

¢

1. BRI BEH BRI
2 fEREERIHEERE

BHEE R RTAR
&=

1.t B
2 ABERS

¢

1. ERAIFF R LR
2 AEENE

1. 0ERE

1. B

1. HELR

1. B LR IR BE RSB
33

1. EMA
2. BRRTHRE

1. REBFH A ERITRE

S IR N H A N H N I

1. KRR
2. EHFEM

1. BB
2. ABBERE

T

SRR

RS

BBIHRIFES TR
KRANBERRE R



Notes =it







Due to the differences between different machine models, the physical objects and the final images can differThe
final explanation rights shall be reserved by Shenzhen Creality 3D Technology Co., Ltd.

EERNEARE, NS ERREBMES, BEAZYIE, SERRRYIHB=ARARASME.

SHENZHEN CREALITY 3D TECHNOLOGY CO.,LTD.
11F & Room 1201,Block 3,JinChengYuan,Tongsheng Community,
Dalang,Longhua District,Shenzhen,China,518109

Official Website: www.creality.com

ANTRIB =R RERAE
AR X ARE BRI X TV
ANFIRIE: www.cxsw3d.com

BRZS#vE: 400 6133 882

0755-8523 4565

=#1201. 112




